@ clement

7.5.4

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.ims

SDM Primary SP In-Band Emission Measurements

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

-a0

Power (dBm)
.

— Trace
— Mask Limit

® 27.177d8m

w { Pass
616680 MHz

Power (dBm)

— Trace

— Mask Limit
6174.40 MHz

® -0.054 dem

6140 6160 6200

frequency (MHz)

Plot 7-961. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU26 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6220 6140

6160 6200 6220

Frequency (MHz)

Plot 7-964. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNIl Band 5) - Ch. 45)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

11 Pass

Power (dBm)

— Trace
— Mask Limit

Pass

6166.20 MHz
-1.5 dBm

-40

-s0

Power (dBm)

-60

-80

— Trace

— Mask Limit
6183.00 Mz

® 26765 d8m

6140 6160 6180

Frequency (MHz)

6200

Plot 7-962. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6220 6140

6160 6180

Frequency (MHz)

6200 6220

Plot 7-965. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace
— Mask Limit

® -26.944 dam

11 Pass
6175.60 MHz

Power (dBm)

— Trace

— Mask Limit
618320 Mz

® 1453 dem

6140 6160 6180

Frequency (MHz)

6200

Plot 7-963. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU26 (UNII Band 5) — Ch. 45)

6220 6140

6160 6180

Frequency (MHz)

6200 6220

Plot 7-966. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNIl Band 5) — Ch. 45)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
1/8/2024 - 04/05/2024

Test Report S/N:
1C2311270067-14-R1.BCG

EUT Type:
Tablet Device

Page 272 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.30MHz Sweep Time: 1.0ms

— Trace
Pass sk e L |Pass
616870 MHz
-20 ® 25937 dam
o
-30
10
40
E E
5 5
g g
[ ¥
H =
=60 -40
-70 -50
e -0
o
a1 a1e0 s1m0 200 ) w75

— Trace

— Mask Limit
6147.20 Mhz

® 1301dam

A

Frequency (MHz)

Plot 7-967. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-970. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz

802.11ax RU26 (UNII Band 5) - Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

1{Pass

Power (dBm)

50 M

— Trace

— Trace

— Mask Limit
6163.20 Mz

® 2374 dem

6110 6160 6180 6200
Frequency (MHz)

Plot 7-968. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Mask Limit Pass
617620 MHz
® _osesdem
20
-30
_ -0
E
§
2
H
£ -50
60
=10
-5
) s

6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-971. SP In-Band Emission Plot SDM Primary Antenna WF5B (40MHz

802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.30MHz Sweep Time: 1.0ms

Pass

Pass

Power (dBm)

— Trace
— Mask Limit

® 25.225dam

6146,80 MHz

Power (dBm)

-60

— Trace

— Mask Limit
6163.20 MHz

®  13g4dam

6075

6075 6100 6125 615 6200 6225

0
Frequency (MHz)

6250

6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-972. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz

Plot 7-969. SP In-Band Emission Plot SDM Primary Antenna WF5B (40MHz

802.11ax RU26 (UNII Band 5) — Ch. 43)

802.11ax RU26 (UNIl Band 5) — Ch. 43)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 273 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.30MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6167.40 MHz

® 0744 dem

-10
— Trace
Pass — Mask Limit w{Pass
6183.20 MHz
® 23995 dam
-20
o
-0
-10
_ -0 o -
2 -0
H H
= =
H H
g =50 g =30
60 -40
50
-7
60
-8
6075 6100 6125 6150 6175 6200 6225 6250 6075

Frequency (MHz)

Plot 7-973. SP In-Band Emission Plot SDM Primary Antenna WF5B (40MHz

802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.30MHz Sweep Time: 1.0ms

6100 6125 6150 6175 6200 6225 6250
Frequency (MHz)

Plot 7-976. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz

802.11ax RU484 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
610700 Mz

® 23949 dam

0
— Trace
., |Pass sk umic Pass
618340 MHz
® L3idam
20
o
-10 -3
- £ 40
5 5
2 2
£ H
=50
—a0
=60
-50
=10
i~ S —
s e s o s won = P ==

Frequency (MHz)

Plot 7-974. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz

802.11ax RU26 (UNIl Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-977. SP In-Band Emission Plot SDM Primary Antenna WF5B (80MHz

802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
Pass  meskuimic Pass
6177.40 Mz 1
_20 ® 25822 dam
o
-30
-10
a0
£ £
g g%
g H
=30
=60 -40
0 o
han SR
-
=80
P v o P e P P o =

— Trace

— Mask Limit
6107.40 MHz

® 3796 dam

Frequency (MHz)

Plot 7-975. SP In-Band Emission Plot SDM Primary Antenna WF5B (40MHz

802.11ax RU484 (UNII Band 5) — Ch. 43)

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-978. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz

802.11ax RU26 (UNIl Band 5) — Ch. 39)

FCC ID: BCGA2836

MEASUREMENT REPORT

IC: 579C-A2836

@ clement

(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 274 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
618300 Mz

® 4062 dam

-10 — Trace
Pass — maskuimi Pass
614580 MHz
® .23.069d8m w
-20
o
30
10
E 0 E
g g%
5 1
: :
e g
~50 -30
-0
~60
=50
10
A
60
5950 000 6050 6100 150 6200 750 300 5350

Frequency (MHz)

Plot 7-979. SP In-Band Emission Plot SDM Primary Antenna WF5B (80MHz
802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (@sm)
& 5 & & &
I

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-982. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz

802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
— brask Limic Pass
6144.20 MHz
® 3759 dBm -20
30
_ 0
E
H
2
¥
H
-50
-60
-10
P

5350 6000 050 6100 6150 6200 6250
Frequency (Miz)

Plot 7-980. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz

802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
— Mask Limit

6155.80 MHz

® -26.767dsm

6300 5950

-1°1Pass

\

|

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-983. SP In-Band Emission Plot CDD Primary Antenna WF5B (80MHz

802.11ax RU996 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
618300 Mz

® 217sdam

w4Pass

Power (dBm)

5350 6000 050 6100 6150 6200 6250
Frequency (Miz)

Plot 7-981. SP In-Band Emission Plot SDM Primary Antenna WF5B (80MHz

802.11ax RU26 (UNII Band 5) — Ch. 39)

— Trace
— Mask Limit
132,20 MHz
® -1obs dem

6300 5950

6000 6050 6100 6150 6200 6250 6300

Frequency (MHz)

Plot 7-984. SP In-Band Emission Plot CDD Primary Antenna WF8 (80MHz

802.11ax RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 275 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Power (dBm)

Plot 7-985. SP In-Band Emission Plot SDM Primary Antenna WF5B

Power (dBm)

Plot 7-986. SP In-Band Emission Plot SDM Primary Antenna WF8 (160MHz

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
106,60 MHz

® 20893 dam

Pass

iEet

|

5800 500 G000 6100 6200 300 400 6300
Frequency (Miz)

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

— Trace

Pass ek vimic
6106.60 MHz

® 746 dam

LQ\\W

Frequency (Miz)

802.11ax RU26 (UNIl Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

Power (dBm)

Plot 7-988. SP In-Band Emission Plot SDM Primary Antenna WF8 (160MHz

Power (dBm)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
618260 MHz

® 7167 dam

Pass

5800 500 G000 6100 200 300 400 6300
Frequency (MHz)

802.11ax RU26 (UNIl Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit
6262.60 MHz
® -17a3dem

Pass

5800 500 G000 6100 200 300 400 6300
Frequency (MHz)

Plot 7-989. SP In-Band Emission Plot SDM Primary Antenna WF5B

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

)
— Trace
Pass — i Pass
-1 o 518260MHz
-18.595 dam 1
-0
o
- -10
E E
H H
= =
§ -4 0
H H
20
=50
a0
-0
50
e
-70
-0
5800 5200 G000 slo0 6200 300 5400 6500 5800

— Trace

— Mask Limit
6262.60 MHz

® c.s91dam

Plot 7-987. SP In-Band Emission Plot SDM Primary Antenna WF5B

Frequency (Miz)

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

5300 6000 6100 6200 6300 6400 6500

Frequency (MHz)

Plot 7-990. SP In-Band Emission Plot SDM Primary Antenna WF8 (160MHz

802.11ax RU26 (UNIl Band 5) — Ch. 47)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 276 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
6208.20 Mz

® -24273dam

Pass

Power (dBm)

5800 500 G000 6100 6200 300 400 6300
Frequency (Miz)

Plot 7-991. SP In-Band Emission Plot CDD Primary Antenna WF5B
(160MHz 802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

Power (dBm)

-20

-60

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

— Trace

— Mask Limit
6667.10 MHz

® -1953d8m

Pass

6660 6680 6700 6720 6740
Frequency (MHz)

Plot 7-994. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

— Trace
1 |Pass — Mask Limic Pass
6160.20 MHz
® o241dam -20
o
-3
-10
-40
E E
§» 3
H § -s0
g &
-30
\_ -60
a0
-70
-50
-80
-0
5800 500 G000 6100 6200 300 400 6300 6660

— Trace
— Mask Limit

6693.90 MHz

® -25.981dBm

Plot 7-992. SP In-Band Emission Plot CDD Primary Antenna WF8 (160MHz
802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

Frequency (Miz)

6680 6700 6720 6740
Frequency (MHz)

Plot 7-995. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace — Trace
10
— Mask ik Pass = wask i
6687.20 MKz 6696.00 MHz
® 25893d8m ® -1394d8m
0
-10
-20
£
&
2
§ -30
H
&
40
-50
-60
st P
-0
6740 6660 6680 6700 6720 6740

Plot 7-993. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz
802.11ax RU26 (UNII Band 7) — Ch. 149)

6680 6700 6720
Frequency (MHz)

Frequency (MHz)

Plot 7-996. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 277 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace
— Mask Limit

® -2593d8m

— Trace

— Mask Limit
669750 MHz

® -0.469 dem

Pass

6703.00 MKz

Power (dBm)

-a0

6660 6680 6700

frequency (MHz)

6720

Plot 7-997. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.lms

6740 6680 6700

Frequency (MHz)

6720 6740

Plot 7-1000. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz
802.11ax RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

— Trace =10 — Trace
1
Pass ekt Pass — Mescumi
6703.40 MHz 6706.80 Mz
-L.504 dém ® -23369d8m
o -20
- -30
=20
, = =40
£ E
g g
5 -30 5
H H
& & —so
10
60
=50
-70
=60
.
AN b P e
-80
-10

6660 6680 6700

Frequency (MHZ}

6720

Plot 7-998. SP In-Band Emission Plot SDM Primary Antenna WF8 (20MHz

802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6740 6625 6650 6675 6700 6725

Frequency (MHz)

6750 6775 6800 6825

Plot 7-1001. SP In-Band Emission Plot SDM Primary Antenna WF5B
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace
— Mask Limit

M

— Trace

— Mask Limit
6707.40 MHZ

® lledsm

Pass
10

670120 MHz
0.153 dBm

&
8

Power (dBm)

4

-60

6680 6700

Frequency (Miz)

6720

Plot 7-999. SP In-Band Emission Plot SDM Primary Antenna WF5B (20MHz

802.11ax RU242 (UNIl Band 7) — Ch. 149)

6740 6625 6650 6675 6700 6725

Frequency (MHz}

6750 6775 680D 6825

Plot 7-1002. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT Approved by:

(CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 278 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
6723.60 MHz
® .23797d8m

3 i
& -0 2~
40
-60
-50
~70
o, ey -60
-8
6625 6650 w75 700 o725 o750 &7 6800 o253
Frequency (MHz)
Plot 7-1003. SP In-Band Emission Plot SDM Primary Antenna WF5B Plot 7-

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Trace

 [Pass =
6724.00 MHz

® 124pdem

§ §
2 =2
i &
Y :
= % 30
40
-0
-
=50
-
B b A |
~60
sezs e wers w700 o2 BT a5 eaon s

Frequency (MHz}

Plot 7-1004. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz

802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Trace
Pass = wask i
6743.00 Mz
® 1183dem

6625 6650 6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

1006. SP In-Band Emission Plot SDM Primary Antenna WF8 (40MHz
802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace

Pass — Mask Limit
671740 MMz

® 0.839dam

6625 6630 6675 6700 725 750 6775 6300 6825
Frequency (MHz)

Plot 7-1007. SP In-Band Emission Plot CDD Primary Antenna WF5B

(40MHz 802.11ax RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

-10
—— Trace — Trace
Pass — Mask Limk uPass — Mask Limic
6743.20 MKz 6718,60 MHz
® .24563d8m ® .1345dBm
0
0
=30
-10
- —40 - -20
E E
£ £
s g
& -s0 g
a0
-60
50
-70
A A
=60
-
ces w0 s w00 s 0 s sa00 a2 oez 0 e w0 o == e o cazs

Frequency (MHz)

Plot 7-1005. SP In-Band Emission Plot SDM Primary Antenna WF5B

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Frequency (MHz)

Plot 7-1008. SP In-Band Emission Plot CDD Primary Antenna WF8 (40MHz

802.11ax RU484 (UNII Band 7) — Ch. 155)

Approved by:

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 279 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Power (dBm)
F & & & &
8 28 -3 - 5 o

— Trace Pass

— Mask Limit
666700 MHz 10
® -19.663 dam

-a0

— Trace
— Mask Limit
6704.20 Mz
® 3169d8m

6550 6600 6650

Plot 7-1009. SP In-Band Emission Plot SDM Primary Antenna WF5B

6700 6750 6300
Frequency (Miz)

6850 6900

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

6550

6600 6650 6700 6750 6800 6850 6900
Frequency (MHz)

Plot 7-1012. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz
802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace

— brask Limic 1°1Pass
6667.40 MHz

® 4809 dBm

-60

Power (dBm)
! , L '

— Trace

— Mask Limit
674300 Mz

® 21809 dam

6550 6600 6650

Plot 7-1010. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz
802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

6700 6750 6300
Frequency (Miz)

6850 6900

6550

6600 6650 6700 6750 6300 6850 6500
Frequency (MHz)

Plot 7-1013. SP In-Band Emission Plot SDM Primary Antenna WF5B

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

-101Pass

Power (dBm)

Power (@sm)
L0L & &
I

-70

B

— Trace Pass

— Mask Limit

6704.20 MKz b
® 21498 dém

-50

— Trace

— Mask Limit
742,60 Mhz

® 3049 dam

6550 6600 6650 6700 6750 6800

Plot 7-1011. SP In-Band Emission Plot SDM Primary Antenna WF5B

Frequency (MHz)

6850 6900

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

6550

6600 6650 6700 6750 6300 6850 6500
Frequency (MHz)

Plot 7-1014. SP In-Band Emission Plot SDM Primary Antenna WF8 (80MHz

802.11ax RU26 (UNII Band 7) - Ch. 151)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 280 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

o |Pass

Power (@om)
& " n L &
4 5 4 4 5 -

— Trace 20 Pass

— Mask Limit

669060 MHz
® o038 dam

Power (dBm)

-40

-50

— Trace

— Mask Limit
6586,60 MHz

® 7153dam

6550 6600

Plot 7-1015. SP In-Band Emission Plot CDD Primary Antenna WF5B
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

6650 6700 6750 6300
Frequency (Miz)

6850 6900 6300

6400

6500

6600

6700 6800 6300 00

Frequency (MHz)

Plot 7-1018. SP In-Band Emission Plot SDM Primary Antenna WF8
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.70MHz/8.00MHz Sweep Time: 1.3ms

w1Pass

Power (dBm)
’ L y | '

350 6600 6650 6700 6750 6300 6850
Frequency (Miz)

Plot 7-1016. SP In-Band Emission Plot CDD Primary Antenna WF8 (80MHz

802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 2.70MHz/8.00MHz  Sweep Time: 1.3ms

— Trace — Trace
— brask Limic Pass — brask Limic
6689,80 MHZ 666260 MHz
® 1s20dBm =10 ® .17.074 dam
=20
3
£
g
2
g -40
50
=60
-0
6300 ) cs00 600 700 800 5900 o0

Frequency (MHz)

Plot 7-1019. SP In-Band Emission Plot SDM Primary Antenna WF5B

(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

Vi

— Trace 20 — Trace
— Mask Limit Pass — Mask Limit
6586.60 MHz 666260 MHz
® .leardam ® 6834 dam
10
o
-10
E
H
=
§ 20
H
50
-0
000 5300 6400 6500 600 6700 800 5900 000

6300 6400 6500

Plot 7-1017. SP In-Band Emission Plot SDM Primary Antenna WF5B
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

6600 6700 6800 6300
Frequency (Miz)

Frequency (MHz)

Plot 7-1020. SP In-Band Emission Plot SDM Primary Antenna WF8
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 281 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 2.70MHz/8.00MHz  Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VBW: 2.70MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
Pass — brask Limic 1 [Pass — Mask Limit
e 674260 MHz 560300 MHz
® -19.14 dem 0.23 d8m
o
-20
—10
-30
E £
& H
g S
5 40 ¥
H H
-0
50
-0
~60
L;__M-———L-*-_*_,_,, -50
-70
6300 6400 6500 6600 6700 6800 6300 Ta00 6300 400 6500 6600 6700 6300 6900 7000

Plot 7-1021. SP In-Band Emission Plot SDM Primary Antenna WF5B
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

Frequency (Miz)

Frequency (MHZ}

Plot 7-1023. SP In-Band Emission Plot CDD Primary Antenna WF5B
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

B — Trace
Pass ek umic n{Pass
. 6742.60 MHz
10 6.128 dBm
o
0
1o
1o
& & -
b} b}
8 5
H H
=30
-3
o 0
=50 -50
e
=0
w0 w0 P soo0 w0 w00 w00 00 w0

Plot 7-1022. SP In-Band Emission Plot SDM Primary Antenna WF8
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Frequency (Miz)

— Trace

— Mask Limit
665900 MHz

® -0.634 dem

6400

6500

6600

6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1024. SP In-Band Emission Plot CDD Primary Antenna WF8
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 282 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.5

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.ims

Trace/Detector: AVG/RMS

SDM Diversity SP In-Band Emission Measurements

RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

-20 .

-a0

Power (dBm)
.

Trace

Mask Limit
6166.80 MHz
-27.177 d8m

Pass

Power (dBm)

— Trace
— Mask Limit
6175.50 MHz
® 1365 dem

6140 6160 6200

frequency (MHz)

Plot 7-1025. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU26 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6220

6140 6160 6200 6220

Frequency (MHz)

Plot 7-1028. SP In-Band Emission Plot SDM Diversity Antenna WF7

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

Pass

Power (dBm)

Trace
Mask Limit

Pass

6166.70 MHz
-1.624 dBm

-40

-s0

Power (dBm)

-60

-80

— Trace

— Mask Limit
6183.00 Mz

® 26765 d8m

6140 6160 6180

Frequency (MHz)

6200

Plot 7-1026. SP In-Band Emission Plot SDM Diversity Antenna WF7

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6220

6140 6160 6180

Frequency (MHz)

6200 6220

Plot 7-1029. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

Pass

~20 .

Power (dBm)

Trace
Hask it Pass
6175.60 MHz
-26.944 dBm

Power (dBm)

-60

-70

— Trace

— Mask Limit
6183.20 Mz

® 139 dem

6140 6160 6180

Frequency (MHz)

6200

Plot 7-1027. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

6220

6140 6160 6180

Frequency (MHz)

6200 6220

Plot 7-1030. SP In-Band Emission Plot SDM Diversity Antenna WF7

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 283 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace
Mask Limit
6168.70 MHz
-25.937 dBm

Pass

Power (dBm)

-a0

— Trace

— Mask Limit
614620 MHz

® 0s919dam

6140 6160 6180

Frequency (MHz)

6200

Plot 7-1031. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

6220 6075

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1034. SP In-Band Emission Plot SDM Diversity Antenna WF7

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace
Mask Limit
617740 MHz
-0.77 dsm

Pass

Power (dBm)

-80

— Trace

— Mask Limit
6163.20 Mz

® 2374 dem

6140 6160 6180

Frequency (MHz)

6200

Plot 7-1032. SP In-Band Emission Plot SDM Diversity Antenna WF7

(20MHz 802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

6220 6075

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1035. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace
Mask it Pass
6146,80 MHz
-25.125 dBm

Power (dBm)

-a0

-60

— Trace

— Mask Limit
6163.40 MHz

® 1368dam

6075 6100 6125 6150 6175

Frequency (MHz)

6200 6225

Plot 7-1033. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

6250 6075

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1036. SP In-Band Emission Plot SDM Diversity Antenna WF7

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates: EU

1/8/2024 - 04/05/2024

T Type:

Tablet Device

Page 284 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
6183.20 MHz
-23.995 dBm

Pass

Power (dBm)

6075 6100 6125 6150 6175

Frequency (MHz)

6200 6225

Plot 7-1037. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
6158,60 MHz
® -0.609 dem

6250 6075

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1040. SP In-Band Emission Plot SDM Diversity Antenna WF7

(40MHz 802.11ax RU484 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
6182,40 MHz
0.701 dBm

Pass

Power (dBm)

6075 6100 6125 6150 6175

Frequency (MHz)

6200 6225

Plot 7-1038. SP In-Band Emission Plot SDM Diversity Antenna WF7

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
610700 Mz

® 23949 dam

6250 5950

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1041. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
610700 Mhz

® 3211dam

Pass — atunic Pass
617740 MMz 10
-20 ® 25822 dam
o
-30
-10
_ ~-40 =
i i
- ®
=60 —40
-70 -50
han SR
0
-80
w75 o100 s w150 w7 w200 s 0 5550
Frequency (MHz)
Plot 7-1039. SP In-Band Emission Plot SDM Diversity Antenna WF5B Plot 7-104

(40MHz 802.11ax RU484 (UNII Band 5) — Ch. 43)

6050 6100 6150

Frequency (MHz)

6200 6250 6300

2. SP In-Band Emission Plot SDM Diversity Antenna WF7
(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 285 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Trac

Pass

Power (dBm)

-70

e/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
6145.80 MHz 10

® 23069 dsm

Pass

Power (dBm)

-50

— Trace

— Mask Limit
618260 MHz

® 3561dam

5950 6050

Plot 7-1043. SP In-Band Emission Plot SDM Diversity Antenna WF5B

6100 6150

Frequency (MHz)

6250

6300

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

Pass

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1046. SP In-Band Emission Plot SDM Diversity Antenna WF7

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
614420 iz

® 2467 dam -20

Pass

-60

Power (dBm)
. L 1 ' !
8 - -4 4 5 o
Power (dBm)
L & 4 &

5950 6050

Plot 7-1044. SP In-Band Emission Plot SDM Diversity Antenna WF7

6100 6150

Frequency (Miz)

6200 6250

— Trace
— Mask Limit
6155.80 MHz
® -26.767dsm

6300

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

-1°1Pass

Power (dBm)
| ! ! '

|
|

6050 6100 6150

Frequency (MHz)

6250 6300

Plot 7-1047. SP In-Band Emission Plot CDD Diversity Antenna WF5B

(80MHz 802.11ax RU996 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
618300 Mz

® 217sdam

1 {Pass

Power (dBm)

5950 6050

Plot 7-1045. SP In-Band Emission Plot SDM Diversity Antenna WF5B

6100 6150

Frequency (Miz)

6200 6250

— Trace
— Mask Limit
615700 MHz
® 1220 dem

6300 5950

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1048. SP In-Band Emission Plot CDD Diversity Antenna WF7

(80MHz 802.11ax RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 286 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

-10{Pass

Power (dBm)
!

|

— Trace

— Mask Limit
106,60 MHz

® 20893 dam

0
-10
-20
-30

Pass

Power (dBm)

\ o
MM

— Trace
— Mask Limit
618260 MHz

5800 5300 6000

Plot 7-1049. SP In-Band Emission Plot SDM Diversity Antenna WF5B

6100 6200 300 400 6300 5800
Frequency (Miz)

Plot 7-105.

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

500 G000 6100 200 300 400 6300
Frequency (MHz)

2. SP In-Band Emission Plot SDM Diversity Antenna WF7
(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

o — Trace
Pass — waskumc
o SL0860MHz
" 6,285 dam
o
-10 -30
E
H
g
c
£ a0
-0 x
50
a0
~60
-50
aserrmesrmprmer]
60
5800 5200 G000 slo0 6200 300 5400 6500 5800

— Trace
— Mask Limit
6262.60 MHz
® -17a3dem

Plot 7-1050. SP In-Band Emission Plot SDM Diversity Antenna WF7

Frequency (Miz)

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

500 G000 6100 200 300 400 6300
Frequency (MHz)

Plot 7-1053. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

— Trace
Pass sk umie Pass
-1 o 518260MHz
-18.595 dam 1
-0
o
-30 -10
E E
H H
= =
§ -4 0
H H
20
=50
a0
-0
-50
e
-70
60
5800 5200 G000 slo0 6200 300 5400 6500 5800

— Trace

— Mask Limit
6262.60 MHz

® c.a476dam

Plot 7-1051. SP In-Band Emission Plot SDM Diversity Antenna WF5B

Frequency (Miz)

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

500 G000 6100 200 300 400 6300
Frequency (MHz)

Plot 7-1054. SP In-Band Emission Plot SDM Diversity Antenna WF7

(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)

FCC ID: BCGA2836
IC: 579C-A2836

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 287 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 2.40MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

— Trace
— Mask Limit
6686.80 MHz
® -1631d8m

-1
— Trace
10
Pass — Mask Limit Pass
6208.20 MHz
® .z4173d8m
-20 o
-10
=30
-20
E E
g -4 3
¥ § -30
H g
g &
-50 -0
=50
o
P 60
=70
70
s800 00 so00 6100 6200 s300 se00 50 6660

Plot 7-1055. SP In-Band Emission Plot CDD Diversity Antenna WF5B
(160MHz 802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

Frequency (Miz)

Trace/Detector: AVG/RMS

6680 6700

frequency (MHz)

6720 6740

Plot 7-1058. SP In-Band Emission Plot SDM Diversity Antenna WF7
(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

— Trace
w{Pass — Mask Limic Pass
6159.40 MHz
® .0287d8m -20
o
=30
-10
-40
g H
g g
H § -s0
4 H
-30
\ 60
a0
=70
=50
-80
60
ss00 = s00 100 200 300 a0 500 )

— Trace
— Mask Limit

6693.90 MHz

® -25.981dBm

Plot 7-1056. SP In-Band Emission Plot CDD Diversity Antenna WF7
(160MHz 802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

Frequency (Miz)

Trace/Detector: AVG/RMS

6680 6700

frequency (MHz)

6720 6740

Plot 7-1059. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.1ms

Pass

Power (dBm)

— Trace
— Mask Limit

6687.20 MHz

® 25893d8m

w{Pass

Power (dBm)

— Trace
— Mask Limit
6695.80 MHz
® 11dem

Plot 7-1057. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

6680 6700

frequency (MHz)

6720

6740

6680 6700 6720 6740

frequency (MHz)

Plot 7-1060. SP In-Band Emission Plot SDM Diversity Antenna WF7
(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 288 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Power (dBm)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz  Sweep Time: 1.\ms

— Trace
— Mask Limit
6703.00 Mz
® -2593d8m

Pass

6660 6680 6700 6720 6740
frequency (MHz)

Plot 7-1061. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Frequency (MHz)

Plot 7-1062. SP In-Band Emission Plot SDM Diversity Antenna WF7

Power (dBm)

-40

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1lms

Pass

Power (dBm)

—a0{

-60

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

— Trace

— Mask Limit
696,20 MHz

® -0s72dem

Pass

6660 6680 6700 6720 6710
Frequency (MHz)

Plot 7-1064. SP In-Band Emission Plot SDM Diversity Antenna WF7

(20MHz 802.11ax RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

— Trace -10 — Trace
0
Pass — waskum Pass — Meskumt
6703.10 MHz 6706.40 MHz
-1.522 d8m ® .23369d8m
o -20
-10
-30
-20
_ = 40
I3 E
£ 5
2 2
§ -3 3
i g
& & 50
-40
=60
-50
=70
60
AN A A Moo i
-8
=70
660 ) 700 720 740 6625 ) w75 700 o725 o750 &7 6800 )

Frequency (MHz)

Plot 7-1065. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(40MHz 802.11ax RU26 (UNII Band 7) - Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

— Trace — Trace
— Mask Limit o Pass — Mask Limit
670120 MHz 6707.40 MHz
® o01s3dam ® 1706 dem
0
-10
-0
g
=S
Fl
H
E-»
-40
50
M“‘M .
6625 6650 6675 6700 6725 670 6775 6800 6625

6660 6680 6700 6720 6710
Frequency (Miz)

Plot 7-1063. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(20MHz 802.11ax RU242 (UNII Band 7) — Ch. 149)

Frequency (MHz}

Plot 7-1066. SP In-Band Emission Plot SDM Diversity Antenna WF7

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 289 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

-10
— Trace — Trace
Pass — Meskumt ,|Pass — skt
6723.60 MHz 6742.80 MHz
® 23797d8m ® 1206dam
=20
o
=30
-10
=40 £ -2
£ g
g g
5 ¥
: :
& s g-w
-a0
-60
=50
~70
o e 60
-8
6625 6650 w75 700 o725 o750 &7 6800 o253 6625 o0 w75 700 w25 750 ) ) sa2s

Plot 7-1067. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.51MHz/1.60MHz  Sweep Time: 1.0ms

Frequency (MHz)

Frequency (MHz)

Plot 7-1070. SP In-Band Emission Plot SDM Diversity Antenna WF7
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.47MHz/1.30MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
671740 MMz
® 0.839dam

— Trace
Pass ek ume o |Pass
o 6723.40 MHZ
® zildem
o o
-10 -10
20 E-
H g
g g
i 1
H H
& - g
a0
40
=50
=50
-60
-60
G625 6650 6675 700 6725 6730 6775 6800 6825 6625

Plot 7-1068. SP In-Band Emission Plot SDM Diversity Antenna WF7
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.47MHz/1.30MHz  Sweep Time: 1.0ms

Frequency (MHz}

6650

6675

6700

725 750 6775 6300 6825
Frequency (MHz)

Plot 7-1071. SP In-Band Emission Plot CDD Diversity Antenna WF5B
(40MHz 802.11ax RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.51MHz/1.60MHz Sweep Time: 1.0ms

-10
— Trace — Trace
Pass — Mask Limit w{Pass — waskLimic
6743.20 MHz 672040 MHz
® 24563d8m ® .0.469 d8m
-20
o
-30
-10
- 40 ~
E E =20
H H
s =
-] &
H H
& -50 £ -30
-0 -40
50
~70
A A
60
-80
6625 6650 6675 6700 725 6750 6775 6800 6825 6625 6650 6675 700 725 6750 6775 5800 6825

Plot 7-1069. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Frequency (MHz)

Frequency (MHz)

Plot 7-1072. SP In-Band Emission Plot CDD Diversity Antenna WF7
(40MHz 802.11ax RU484 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 290 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms Trac

Pass

Power (dBm)

Power (dBm)
. ! ! | |
& b & & oL
3 8 3 3 H °

e/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

— Trace
— Mask Limit

666700 MHz 10
® -19.663 dam

Pass

-60

6550 6600

Plot 7-1073. SP In-Band Emission Plot SDM Diversity Antenna WF5B

6650 6700 6750 6300
Frequency (Miz)

— Trace
— Mask Limit
6705.80 MHz
® 3s46dem

6850 6900

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

6550 6600 6650 6700 6750 6800 6850 6900
Frequency (MHz)

Plot 7-1076. SP In-Band Emission Plot SDM Diversity Antenna WF7

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

— Trace

— brask Limic 1°1Pass
6667.00 MHz

®  a7s2dBm

-60

6550 6600

Plot 7-1074. SP In-Band Emission Plot SDM Diversity Antenna WF7

6650 6700 6750 6300
Frequency (Miz)

Power (dBm)
! , L '

— Trace

— Mask Limit
674300 Mz

® 21809 dam

6850 6900

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

350 6600 6650 6700 6750 6300 6850 6500
Frequency (MHz)

Plot 7-1077. SP In-Band Emission Plot SDM Diversity Antenna WF5B

(80MHz 802.11ax RU26 (UNII Band 7) - Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

Power (dBm)
! ! ! ' |

=

o

wn

w

— Trace

— Mask Limit
674300 Mhz

® 3766 dam

-0 1Pass U
6704.20 MHZ 10
® 21498 d8m
=20
o
-30
g -40
i
1
~50
-60
-70
O ———
-60
6550 =) 650 o700 750 cs00 ) 6500
frequency (M)
Plot 7-1075. SP In-Band Emission Plot SDM Diversity Antenna WF5B Plot 7-107

(80MHz 802.11ax RU26 (UNII Band 7) - Ch. 151)

350 6600 6650 6700 6750 6300 6850 6500
Frequency (MHz)

8. SP In-Band Emission Plot SDM Diversity Antenna WF7
(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 291 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.00MHz/3.00MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

o |Pass

Power (@om)
& " n L &
4 5 4 4 5 -

— Trace

— Mask Limit
6586,60 MHz

® 6692 dam

6550 6600

Plot 7-1079. SP In-Band Emission Plot CDD Diversity Antenna WF5B
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS ~ RBW/VBW: 1.00MHz/3.00MHz Sweep Time: 1.0ms

— Trace o
ek umc Pass
6690,60 MHz
® o038 dam
b
o
-10
E
H
=
P
H
-30
-40
-50
-0
6850 6900 5300

6650 6700 6750 6300
Frequency (Miz)

6400

6500

6600

6700 6800 6300 00

Frequency (MHz)

Plot 7-1082. SP In-Band Emission Plot SDM Diversity Antenna WF7
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.70MHz/8.00MHz Sweep Time: 1.3ms

10 |Pass

Power (dom)
5 i ! 4 &
8 8 t- - s ©

— Trace

— Mask Limit
866260 MHz

® 17074 dam

— Trace
— brask Limic Pass
6691.40 MHz
® 0371dEm =10
=20
3
£
g
2
E -40
50
=60
-0
cas0 ss00 6300

6550 6600

Plot 7-1080. SP In-Band Emission Plot CDD Diversity Antenna WF7
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 2.70MHz/8.00MHz  Sweep Time: 1.3ms

6650 6700 6750 6300
Frequency (Miz)

6400

6500

6600

6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1083. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

Power (dBm)
L |
w0
[

— Trace
 meskuimic Pass
6586,60 MHz
® .16.171dam
»
o
-10
E
£
b}
T
H
\ =30
—40
————
o o

— Trace

— Mask Limit
6662,60 MHz

® 6663 dam

6300 6400 6500

Plot 7-1081. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

6600 6700 6800 6300
Frequency (Miz)

6400

6500

6600

6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1084. SP In-Band Emission Plot SDM Diversity Antenna WF7
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 292 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 2.70MHz/8.00MHz  Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VBW: 2.70MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
Pass — brask Limic 1 [Pass — Mask Limit
e 674260 MHz 560300 MHz
® -19.14 dem 0.23 d8m
o
-20
—10
-30
E £
& H
g S
5 40 ¥
H H
-0
50
-0
~60
L;__M-———L-*-_*_,_,, -50
-70
6300 6400 6500 6600 6700 6800 6300 Ta00 6300 400 6500 6600 6700 6300 6900 7000

Plot 7-1085. SP In-Band Emission Plot SDM Diversity Antenna WF5B
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 2.20MHz/6.00MHz  Sweep Time: 1.3ms

Frequency (Miz)

Frequency (MHZ}

Plot 7-1087. SP In-Band Emission Plot CDD Diversity Antenna WF5B
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 2.20MHz/6.00MHz Sweep Time: 1.3ms

20
— Trace — Trace
Pass — Mask Limit wiPass — Mask Limit
6742.60 Mhz 6649,80 MHz
10 ® 5897 dam ® -loadem
o
o
-0
-10
[ E -2
g g
5 1
H H
-30
-0
-0
-40
50 -50
e
60
6300 6400 6500 6600 6700 6800 300 7000 6300 6400 6500 6600 6700 6800 6300 Ta00

Plot 7-1086. SP In-Band Emission Plot SDM Diversity Antenna WF7
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Frequency (Miz)

Frequency (MHz)

Plot 7-1088. SP In-Band Emission Plot CDD Diversity Antenna WF7
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:

Tablet Device

Page 293 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.6

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/0.62MHz

Sweep Time: 1.1lms

*1Pass

Power (dBm)

-0

Trace/Detector: AVG/RMS

Antenna WF5B LPI In-Band Emission Measurements

RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.1ms

— Trace

— Mask Limit
6167.30 Mhz

® -Leedsm

o1 Pass

-10

Power (dBm)

6140

Plot 7-1089. LPI In-Band Emission Plot Antenna WF5B (20MHz 802.11ax

6160

Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.lms

— Trace

— Mask Limit
617370 MHz

® 11665 dam

6220

Pass

Power (dBm)

6140

6160 6180 6200 6220
Frequency (MHz)

Plot 7-1092. LPI In-Band Emission Plot Antenna WF5B (20MHz 802.11ax
RU242 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

— Trace

— mask Limit o Pass
6175.60 MHz
* -12262dem
10
-0
g n
3
g
40

e

— Trace

— Mask Limit
6147.00 MHz

® -ac05dem

6140

Plot 7-1090. LPI In-Band Emission Plot Antenna WF5B (20MHz 802.11ax

6160

180 6200
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/0.62MHz Sweep Time: 1.lms

6220 6075

Pass

Power (dBm)

-60

6100

6125 150 6175 6200 6225 6250
Frequency (MHZ}

Plot 7-1093. LPI In-Band Emission Plot Antenna WF5B (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms

6140

Plot 7-1091. LPI In-Band Emission Plot Antenna WF5B (20MHz 802.11ax

6160

180 6200
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

— Trace — Trace
— Mask Limit o|Pass — Mask Limit
6183.20 MHz 6163.00 MHz
® .1z48dsm ® 965 dsm
=10
=20
g
i
z
=40
-s0
-60
WATPRBPAPRBS
5220 o073 6100 oz o150 6175 6200 o223 6250

Frequency (MHZ}

Plot 7-1094. LPI In-Band Emission Plot Antenna WF5B (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

FCC ID: BCGA2836
IC: 579C-A2836

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270067-14-R1.BCG

Test Dates:
1/8/2024 - 04/05/2024

EUT Type:
Tablet Device

Page 294 of 616

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms
— Trace — Trace
,/Pass — mask it Pass — Mask Limit
6182.60 MHz o 614,20 MHz
® asisdsm ® .a720d8m

Power (dBm)
! ! L ! ! !
8 2 s 5 2 s
|
Power (dBm)
: . L | | !
& & i & & &
g 3 3 8 3 5

s ) s s s w200 w2 w0 5550 o000 a5 5100 o150 w200 w50 e300
Frequency (MHz} Frequency (MHz)
Plot 7-1095. LPI In-Band Emission Plot Antenna WF5B (40MHz 802.11ax Plot 7-1098. LPI In-Band Emission Plot Antenna WF5B (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 43) RU26 (UNII Band 5) — Ch. 39)
Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/1.20MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2.40MHz Sweep Time: 1.0ms
,|Pass ek e Pass ek e
6171.20 MHz o 6182.60 MHz

® -a.008 dom ® -7.102dem

Power (dBm)
L ' ] |
Power (dBm)
! | | '

}

-60

6075 6100 6125 6150 6175 6200 6225 6250 5950 5000 5050 100 6150 200 250 6300
Frequency (MHz) Frequency (MHz)

Plot 7-1096. LPI In-Band Emission Plot Antenna WF5B (40MHz 802.11ax Plot 7-1099. LPI In-Band Emission Plot Antenna WF5B (80MHz 802.11ax

RU484 (UNII Band 5) — Ch. 43) RU26 (UNII Band 5) — Ch. 39)
Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2 40MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/2 40MHz Sweep Time: 1.0ms
— T — T
Pass  meskuimic Pass  meskuimic
o 6107.00 MHz 615220 MHz
® _7.562d8m o ® _5.496 dBm

-10
-10

§ §
5 -30 E"J”
-40
-40
= -s0
-6 Y
5550 000 w050 o e T e 5250 e300 5550 000 w050 O 5250 e300
Plot 7-1097. LPI In-Band Emission Plot Antenna WF5B (80MHz 802.11ax Plot 7-1100. LPI In-Band Emission Plot Antenna WF5B (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39) RU996 (UNII Band 5) — Ch. 39)
FCC ID: BCGA2836 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2836 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
i Page 295 of 616
1C2311270067-14-R1.BCG 1/8/2024 - 04/05/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



	7.0 TEST RESULTS
	7.5 In-Band Emissions – 802.11ax OFDMA
	7.5.4  SDM Primary SP In-Band Emission Measurements
	7.5.5  SDM Diversity SP In-Band Emission Measurements
	7.5.6  Antenna WF5B LPI In-Band Emission Measurements





